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1 Measurement diagrams
1.1 10dB bandwidth measurements

TID0143b__BW10dB_A192_E90_AntV

23-1-0078001T004a-A1
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-46 dBrm
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2 Marker Table

M1 1 6.490 599 GHz -23.68 dBm

D2 M1 1 -345.7 MHz -10.39 dB

D3 M1 1 343.0 MHz -10.13 dB

oy

04:05:49 PM 1171472023
Measured bandwidth: 688.7 MHz
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1.2 Emission measurements: 9kHz to 30MHz

TID0147a_MgFeld_TX_Ch5_EUT standing

Common Information
Test description:
Test Site Location:

Version of Testsoftware:
Distance correction:
Technical Data:

Rec. antenna (pre-scan):
Used filter:

Test Standard:

Operator:
Operating Mode:
Power during tests:

Magnetic Field Strength Measurement related to 30/300 m distance
Ref.-Nr. 441 Semi Anechoic Chamber (SAC1) with 3 m measurement
distance

EMC32 V10.50.0

used accord. table, pls. see test report

Please see page 2 for detailed data of measurement setup

height 1.00 m, parallel and 90° to EUT polarisation

bypass

FCC 15.205 § 15.209; RSS-Gen: Issue 5

Lor
UWB Channel no. 5
full loaded batteries

Comment 1: EUT standing
Comment 2:
Environmental Conditions: T=20.5deg, Humidity: 50.4%rH
EUT Setup: Main EUT S02 + USB cable
Verdict: Passed
Full Spectrum
60T
4071
1 FCC15.209 Magnetic| Field
£ 1
3 20 *
= +4
S
s 0T
5 1
>
3 20t
-40T
} } } } } } } } } } } } } i
9k 20 30 50 100k 200 300 500 1M 2M 3M 5M 10M 20 30M
Frequency in Hz
Final_Result
Frequency MaxPe Limit Margin Bandwidth Pol | Azimuth Corr. Comment
(MHz) ak (dBuv/ (dB) (kHz) (deg) | (dB/m
(dBpv/ m) )
m)
23.302000 20.07 29.54 9.47 9.000 | V 200.0 1.8 | 11:23:35-15.11.2023
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TID0147b_MgFeld_TX_Ch5_EUT laying

Common Information

Test description:
Test Site Location:

Version of Testsoftware:

Distance correction:
Technical Data:

Rec. antenna (pre-scan):

Used filter:
Test Standard:

Operator:
Operating Mode:
Power during tests:
Comment 1:
Comment 2:

Environmental Conditions:

Magnetic Field Strength Measurement related to 30/300 m distance
Ref.-Nr. 441 Semi Anechoic Chamber (SAC1) with 3 m measurement
distance

EMC32 V10.50.0

used accord. table, pls. see test report

Please see page 2 for detailed data of measurement setup

height 1.00 m, parallel and 90° to EUT polarisation

bypass

FCC 15.205 § 15.209; RSS-Gen: Issue 5

Lor

UWB Channel no. 5
full loaded batteries
EUT laying

T=20.5deg, Humidity: 50.4%rH

EUT Setup: Main EUT S02 + USB cable
Verdict: Passed
Full Spectrum
60T
4071
1 FCC15.209 Magnetic| Field
E 201 2
>
= 41
8
s OT
5 1
3
— 20T
-40+
t t t t t t t t t t t |
9k 20 30 100k 200 300 500 1M 2M 3M 5M 10M 20 30M
Frequency in Hz
Final_Result
Frequency MaxPe Limit Bandwidth Pol Azimuth Corr. Comment
(MHz) ak (dBuv/ (kHz) (deg) (dB/m
(dBpv/ m) )
m)
25.418000 20.45 29.54 9.09 9.000 | V 198.0 2.0 | 10:59:44 - 15.11.2023
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1.3 Emission measurements: 30MHz to 1GHz

TID0146a_TX_Ch5_EUT_standing

60T
551 FEC15:209
50T
45T
1 *
*
S
S *
= 4
3
35T
£
| .
e
| 30:' *
25T
T *
20T *
¢
157
10 t t —-— t t t t t —t i
30M 50 60 80 100M 200 300 400 500 800 1G
Frequency in Hz
Final_Result
Frequency QuasiP Limit Margin Bandwidth | Height Pol | Azimuth Corr. Sig Path | Preamp
(MHz) eak (dBuv/ (dB) (kHz) (cm) (deg) (dB/m (dB) (dB)
(dBuv/ m) )
m)
45.590000 16.50 40.00 23.50 120.000 1910 | H 276.0 14.0 0.0 0.6
336.690000 20.64 46.00 25.36 120.000 259.0 | H 17.0 16.6 0.0 1.9
794.510000 33.40 46.00 12.60 120.000 333.0 | H 44.0 25.6 0.0 3.1
925.350000 39.02 46.00 6.98 120.000 310.0 | H 328.0 27.0 0.0 3.4

(continuation of the "Final_Result" table from column 18...)

Frequency Trd Corr. Raw Rec Comment

(MHz) (dB/m) (dBpV)

45.590000 134 2.5 | 09:12:03-15.11.2023
336.690000 14.7 4.0 | 09:17:20-15.11.2023
794.510000 22.5 7.8 | 09:22:37-15.11.2023
925.350000 23.6 12.0 | 09:27:57 - 15.11.2023
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TIDO146b_TX_Ch5_EUT_laying

60T
551 FEEt5:209
50T
45:: * #*
S
S 40 L4
c:DL 4
2 35T > *
3 1
& 30T *
)
251 TS
T *
20T
157 *
10 t } F—— } } } } } — i
30M 50 60 80 100M 200 300 400 500 800 1G
Frequency in Hz
Final_Result
Frequency QuasiP Limit Margin Bandwidth | Height Pol | Azimuth Corr. Sig Path | Preamp
(MHz) eak (dBuv/ (dB) (kHz) (cm) (deg) (dB/m (dB) (dB)
(dBuv/ m) )
m)
47.270000 15.75 40.00 24.25 120.000 2500 | V 40.0 13.2 0.0 0.6
336.390000 23.96 46.00 22.04 120.000 112.0 | H 261.0 16.6 0.0 1.9
794.310000 35.37 46.00 10.63 120.000 308.0 | H 330.0 25.6 0.0 3.1
925.470000 41.18 46.00 4.82 120.000 2920 | H 282.0 27.0 0.0 3.4
926.750000 36.02 46.00 9.98 120.000 105.0 | V 6.0 27.0 0.0 3.4

(continuation of the "Final_Result" table from column 18...)

Frequency Trd Corr. Raw Rec Comment

(MHz) (dB/m) (dBuv)

47.270000 12.6 2.5 | 10:22:38-15.11.2023
336.390000 14.7 7.4 | 10:07:17 - 15.11.2023
794.310000 22.5 9.8 | 10:16:52-15.11.2023
925.470000 23.6 14.2 | 10:11:59-15.11.2023
926.750000 23.6 9.0 | 10:28:53-15.11.2023
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1.4 Emission measurements: 960MHz to 3.1GHz

TIDO139a_01__TX_RSE__EUT_standing__AntH

Ref Level -30.00 dBm ® RBW 1 MHz SGL
® Att 10dE ® SWT 225 ® VBW 3 MHz Mode Sweep
TDF "ANT_SAC1 BBHA9120E_SN376" "FSL-2M_30MHZ-50GHZz","Prefmp_RLNAOSGO4GAS InventNrO1622","CABLE _SUCOFLEX_BLAU_SN30717_2"
1 Frequency Sweep :
-40 debriFtShes ~38-080-48 PSS M TIT—=77.50dBrm
Line FCC5-517_RSE PASS 5 457 500 GHz

Line RS54220 UWB INDOQOR PASS
-45 dBm

-50 dBm

-55 dBm

-60 dBrr

-65 dBm

=70 dBrm

A
-80 dém | N VI I e
M\nlww\wmw‘/y\wﬂ%ﬂ
B
-90 dBrm
-95 dBm
960.0 MHz 2140 pts 214.0 MHz/ 3.1 GHz

2023-11-15
Read INNNNNEEN "
i FE O pasas

[12:18:27 PM 1171572023
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23-1-0078001T004a-A1

TIDO139a_04__TX_RSE__EUT_laying__AntH

Ref Level -30.00 dBm ® RBW 1 MHz SGL
& Att 10dB & SWT 225 & VBW 3 MHz Mode Sweep
TOF "ANT_SAC1 BBHAS1Z0E SN376""FSL-2M_30MHZ-50GHz","Frefmp RLNADSGO4GAS3 Inventhr01622","CABLE SUCOFLEX BLAL SN30717 2"

b -20.000 de PASS M Th——=77.80dBm
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TIDO139b_02__ TX_RSE__EUT_standing__AntV

23-1-0078001T004a-A1

Ref Level -30.00 dBm

1 Frequency Sweep
-40 dBlrirrit etk T—-20.000-d8

® RBW 1 MHz

& Att 10dB & SWT 225 & YBW 3 MHz
TDF "ANT_SACI _BBHAS120E_SN376","FSL-2M_ 30MHZ-50GHz","PreAmp RLMNAODSGO4GA3 Inventhr01622"

Mode Sweep

"CABLE_SUCOFLEX_BLAU_SN30717_2"

Line FCC15-519_RSE

Line RS5{220 UWB INDO)
-45 dBm

OR

o
P

55
PASS
PASS

MI[1]

[ =77.73dBm
2,934 500 GHz

-50 dBrm

-55 dBrr

-60 dBm

-65 dBrm

-70 dBrrr

et it ]

-80 dBrm

-90 dBm

-95 dBm

960.0 MHz

2140 pts

214.0 MHz/

3.1 GHz

12:32:19 PM  11/15/2023

Ready

= 2023-11-15
12:32:18
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TIDO139b_03__TX_RSE__EUT_laying__AntV

23-1-0078001T004a-A1

Ref Level -30.00 dBm

-30.000-d8

® RBW 1 MHz

& Att 10dB & SWT 225 & VBW 3 MHz Mode Sweep
TDF "ANT_SAC1 BBHAS1Z0E SN376""FSL-2M_30MHZ-50GHz","Frefmp RLNAOSGO4GA3 InventhrO1622"

"CABLE_SUCOFLEX_BLAU_SN30717_2"
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Line RS5-{220 UWB INDOOR
-45 dBm

noaloo
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)
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P M
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n2:47:11 PM 1171572023
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1.4.1 Emission measurements: 3.1GHz to 4.750MHz (RSS-220 limits)

TID0148a_01__TX_RSE__EUT_standing__AntH

Ref Level -30.00 dBm & RBW 1 MHz SGL

@ Att 10dB @ SWT 1.655 @ YBW 3 MHz Mode Sweep
TDF "ANT_SAC1 BBHA9120E SN376""FSL 1 15m_1G-110GHz","Prefmp RLNAOSGO4GA3 Inventhr01622" "CABLE SUCOFLEX BLAU SN30717 2"

1 Frequency Sweep \
FCCIS-S1%.RSECheck T -30.000 dem PASS M1[1] -73.18 dBm

-45 dBrkine-FEE5-510-RSE R EE 9573200 GHZ
Line RSS-220 UWB INDOOR PASS

-50 dBm

-55 dBrm

-60 dBrm

-65 dBrm

FS5-220 UWE INDOOR]
Ao

75 dbrm

-85 dbrm

-90 dBm

3.1GHz 1651 pts 165.0 MHz/ 4.75 GHz
e

01:47:29 PM  11/15/2023
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TID0148a_04__TX_RSE__EUT_laying__AntH

Ref Level -30.00 dBm ® RBW 1 MHz
@ Att 10dB @ SWT 1.65¢5 & YBW 3 MHz Mode Sweep

TDF "ANT_SAC1 BBHAS120E SN376""FSL 1 15m_1G-110GHz","Prefmp RLNAOSGO4GA3 [nventhr01622""CABLE SUCOFLEX BLAU SN30717 2"
1 Frequency Sweep

SGL

FCC15-519.RSE hac -30.000 dém PASS M1[1] -77.77 dBm

-45 denbireFEEHE-5HREE PAES 4,727 500 GHZ
Line R85-220 UWB INDOOR PASS

-50 dBm

-55 dBm

-60 dBm

-65 dBm

FS5-220 UWE INDOOR]
Ao

75 dBm
ue
b
-80 darr 1 ; o g L R
L™ ] PN MWWW v oot p
-85 dbm
90 dem
3.1 GHz 1651 pts 165.0 MHz/ 4.75 GHz

- 2023-11-15
oty NN

14:37:14

02:37:15 PM  11/15/2023
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TID0148b_02__ TX_RSE__EUT_standing__AntV

Ref Level -30.00 dBm ® RBW 1 MHz
@ Att 10dB @ SWT 1.65¢5 & YBW 3 MHz Mode Sweep

TDF "ANT_SAC1 BBHAS120E SN376""FSL 1 15m_1G-110GHz","Prefmp RLNAOSGO4GA3 [nventhr01622""CABLE SUCOFLEX BLAU SN30717 2"
1 Frequency Sweep

SGL

FCC15-519.RSE hac -30.000 dém PASS M1[1] -77.88 dBm

-45 denbireFEEHE-5HREE PAES 4,735500 GHZ
Line R85-220 UWB INDOOR PASS

-50 dBm

-55 dBm

-60 dBm

-65 dBm

FS5-220 UWE INDOOR]
Ao

=75 dBmr
M1
A
-0 db I ] b, ) M
o et ] R M/Ww\’” e Ty
-85 dBm
-0 dem
3.1 GHz 1651 pts 165.0 MHz/ 4.75 GHz

- 2023-11-15
oty NN

14:03:01

02:03:01 PM  11/15/2023
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TID0148b_03__TX_RSE__EUT_laying__AntV

Ref Level -30.00 dBm

® RBW 1 MHz
@ Att 10dB @ SWT 1.65¢5 & YBW 3 MHz Mode Sweep
TDF "ANT_SAC1 BBHAS120E SN376""FSL 1 15m_1G-110GHz","Prefmp RLNAOSGO4GA3 [nventhr01622""CABLE SUCOFLEX BLAU SN30717 2"

FCC15-519.RSE hac -30.000 dém PASS M1[1] -78.00 dBm

-45 denbireFEEHE-5HREE PAES 4,721 500 GHZ
Line R85-220 UWB INDOOR PASS

-50 dBm

-55 dBm

-60 dBm

-65 dBm

FS5-220 UWE INDOOR]
Ao
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Y
/’/fr-“
-80 dem o SN —~ -
Ny N PR Y i IR
L~
-85 dbm
-90 dem
3.1 GHz 1651 pts 165.0 MHz/ 4.75 GHz

- 2023-11-15
oty NN

14:23:02
02:23:02 PM 11/15/2023
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1.4.2 Emission measurements in range 3.1GHz to 10.6GHz

TID141a_RSE_S02_Ch5_PSD_0x12121212_DataRate_6_8MBit_PRF64MHz_128Sym_Packet56
_AntH

-40 dBm: i
FCC15-519_PSE 2
WW

-45 dBm W

-50 dBm M

-55 dBrme

-60 dBm

CF 6,49 GHz 1001 pts 100.0 MHz Span 1.0 GHz

SCPI Recorder: Automatic Mode active ¥ ready [ NEEEE aw Zni:,l,;;:

03:03:32 PM  11/10/2023
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TID141b_RSE_S02_Ch5_PSD_0x12121212_DataRate_6_8MBit_PRF64MHz_128Sym_Packet56
_Antv
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TID142a_RSE_S02_Ch5_PSD_0x12121212_DataRate_6_8MBit_PRF64MHz_128Sym_Packet56

_AntH

-40 dBm

FCC15-519_RSE
v

~50 dBm WMWWWW W‘- ed

/’W

v

I]WU LT
750.0 MHz 10,6 GHz

3.1GHz 7501 pts
! ! = 2021110
SCPI Recorder: Automatic Mode active - ready [ NEEEE T s

03:36:57 PM  11/10/2023
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TID142b_RSE_S02_Ch5_PSD_0x12121212_DataRate_6_8MBit_PRF64MHz_128Sym_Packet56

23-1-0078001T004a-A1

_Antv
-40 dem
Foc1s-519_ReE
-45 b /M
e \\/\MWWWWW g

,/“W/

v

-55 dBm MW

it

10,6 GHz

02:46:09 PM  11/10/2023

3.1GHz 7501 pts
! ! = 2021110
SCPI Recorder: Automatic Mode active - ready [ NEEEE e

750.0 MHz
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1.4.3 Peak power measurements

TID143a_PK_PWR_S02_Ch5_0x12121212_DataRate_6_8MBit_PRF64MHz_128Sym_Packet56
_AntH

Ref Level

o 1Pk View
MI[1]—-2.41 dBm
6,486 00 GHz

||\|\,\L"\,|"‘*“"
. l‘

CF 6.4896 GHz 1001 pts 120.0 MHz/ Span 1.2 GHz
o = Measuring... [TTTTTIT]] mi:;:::

03:54:46 P 11/10/2023
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TID143b_PK_PWR_S02_Ch5_0x12121212_DataRate_6_8MBit_PRF64MHz_128Sym_Packet56
_AntVv

Ref Level

1 Frequency Sweep o 1P
MI[1]—-1.36 dBm
6,486 00 GHz

CF 6.4896 GHz 1001 pts 120.0 MHz/ Span 1.2 GHz
o = Measuring... [TTTTTIT]] mi::;::

03:45:45 PM  11/10/2023
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1.4.4 Emission in GPS1 range

TID144a_RSE_GPS1_S02_Ch5_0x12121212_DataRate_6_8MBit_PRF64MHz_128Sym_Packet5
6_AntH

& RBW 1kHz

1 Frequency Sweep : : o 1Rr
MI[1] -89.02 dBm
1,177 574300 GHz
M2[1] -89,16 dBm
1,166 939 500 GHz

1.164 GHz 76001 pts 7.6 MHz/ 1.24 GHz

2023-11-10
10:33:23

07:33:24 PM 117102023
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TID144b_RSE_GPS1_S02_Ch5_0x12121212_DataRate_6_8MBit_PRF64MHz_128Sym_Packet5
6_AntV

Ref Level - ® RBW 1kHz
o Att 0 ® VBW 3kHz Mode ¢
PA TDF
1 Frequency Sweep o 1Rm Max
MI[1] -87.89 dBm
1,190310200 GHz
M2[1] -88.89 dBm
1,199 137000 GHz

1.164 GHz 76001 pts 7.6 MHz/ 1.24 GHz

2023-11-10
23:02:34

11:02:35 PM 11/10/2023
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1.4.5 Emission in GPS2 range

TID145a_RSE_S02_Ch5_PSD_0x12121212_DataRate_6_8MBit_PRF64MHz_128Sym_Packet56
_AntH

i gl el Al

-92 dBm

1.559 GHz 51001 pts 5.1 MHz/ 1.61 GHz
2023-11-13
17:11:20

05:11:20 PM 1171372023
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TID145b_GPS2_RSE_S02_Ch5_PSD_0x12121212_DataRate_6_8MBit_PRF64MHz_128Sym_Pac
ket56_AntV

-94 dem

-96 dBm

-98 dBrr

-100 dBm

-102 dBrrr

-104 dBrm
1,559 GHz 51001 pts 5.1 MHz/ 1.61 GHz
o

06:10:52 PM 1171472023
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1.4.6 Emission measurements in range 10.6GHz to 12.4GHz

TID0149a_RSE_S02_Ch5_PWR_0x12121212_DataRate_6_8MBit_PRF64MHz_128Sym_Packet5
6_AntH

Ref Level -20.00 dBm @ RBW 1 MHz SGL
@ Att 5dB @ SWT 1.85 @ VBW 3MHz Mode Sweep
TOF "ANT 90-HA20","FSL_1_S5m_960MHz_18GHz""UTIFLEX_MEAS1 1 40GHZ","Prefmp_Miteq JS54"
1 Frequency Sweep 1Rm Max
. Limit Check T -20.000 dem PASS Ml[l] -67.60 dBm
-56 dem,
Line REMT PAS5 ‘ 12,235 500 GHz
. M2[1]  -67.60 dBm
-8 12.235 500 GHz
-60 d
H1 -61.300 dBrm
-62 d
64 df
-66 d
M2
v
sod MMW"“" N
724
744
-76 d
-78 df
10.6 GHz 1800 pts 180.0 MHz/ 12.4 GHz
e
02:44:44 PM  11/16/2023
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TID0149b_RSE_S02_Ch5_PWR_0x12121212_DataRate_6_8MBit_PRF64MHz_128Sym_Packet
56_AntV

Ref Level -20.00 dBm @ RBW 1 MHz SGL
@ Att 5dB @ SWT 1.85 @ VBW 3MHz Mode Sweep
TOF "ANT 90-HA20","FSL_1_S5m_960MHz_18GHz""UTIFLEX_MEAS1 1 40GHZ","Prefmp_Miteq JS54"
1 Frequency Sweep
. Limit Check T -20.000 dem PASS Ml[l] -67.62 dBm
758 G e REMT PASS 12245 500 Gz
. M2[1]  -67.62 dBm
<8 dem 12.245 500 GHz
-60 dBrm
H1 61,300 dBrm
-62 B
64 B
66 B
Mz
Y
-0 dom — e o
-72
-74 dBrm
-76 B
-78 B
10.6 GHz 1800 pts 180.0 MHz/ 12.4 GHz
o .
02:27:34 PM  11/16/2023
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1.4.7 Emission measurements in range 12.4GHz to 18GHz

TID0150a_RSE_S02_Ch5_PWR_0x12121212_DataRate_6_8MBit_PRF64MHz_128Sym_Packet5
6_AntH

” M WM
M MMWM“MW i W
=70 df
=724
74 B
12,4 GHz 5601 pts 560.0 MHz/ 18.0 GHz
o -

01:50:35 PM  11/16/2023
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TID0150b_RSE_S02_Ch5_PWR_0x12121212_DataRate_6_8MBit_PRF64MHz_128Sym_Packet
56_AntV

-66 df
WM A
MML ‘ I S N A i)
=70 df
=724
-74 dB
12,4 GHz 5601 pts 560.0 MHz/ 18.0 GHz

Ready _ o Azl

13:03:49

01:03:49 PM  11/16/2023
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1.4.8 Emission measurements in range 18GHz to 33GHz

TID0151a_RSE_S02_Ch5_PWR_0x12121212_DataRate_6_8MBit_PRF64MHz_128Sym_Packet5
6_AntH

Ref Level -10.00 dBm © RBW 1 MHz SGL
@ Att 20dB @ SWT 155 @ VBW 3MHz Mode Sweep
PA TOF "GAIN_SAS 574 SN383","PreAmp PAM_1840GHz","FSL_0_9m_18G-33G", 'Cableloss_10_40GHz_blusRFLambda","Cable_086_12KM"
1 Frequency Sweep X
Limit Check T -10.000 dBr PASS M1[1] -68,30 dBm
Line FCC154519_RSE PASS 29.750 500 Gz
-40 dorn M2[]—-68.30-dBm
29,750 500 GHz
-45 4
-50 d
-55 4
RPN
-65 d
Mz
v
0d PN - P N il it . B
o N v S A
WWWMGMM
-75 4
-80 df
18.0 GHz 15000 pts 1.5 GHz/ 33.0 GHz
= 2023-11-16
Cexilp _ s
04:30:31 PM  11/16/2023
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TIDO151b_RSE_S02_Ch5_PWR_0x12121212_DataRate_6_8MBit_PRF64MHz_128Sym_Packet
56_AntV

Ref Level -10.00 dBm © RBW 1 MHz SGL
@ Att 20dB @ SWT 155 @ VBW 3MHz Mode Sweep
PA TOF "GAIN_SAS 574 SN383","PreAmp PAM_1840GHz","FSL_0_9m_18G-33G", 'Cableloss_10_40GHz_blusRFLambda","Cable_086_12KM"
1 Frequency Sweep
L!rnit Check T -10.000 b PASS M1[1] -68,26 dBm
Line FCC15-519 RSE P4SS 90,969 500 GHz
-40 derm M2fH]—-68.26-dBim
29,969 500 GHz
-45 dBr
-50 dBm
-55 dBm
RPN
-65 dam
M
M
-70 oy P . = . M%*‘\¢MN
iy WM/ T S o
s e NNt P ]
75 dr
80 dr
18.0 GHz 15000 pts 1.5 GHz/ 33.0 GHz
oo W
05:16:40 PM  11/16/2023
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1.4.9 Emission measurements in range 33GHz to 40GHz
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TIDO152a_RSE_S02_Ch5_PWR_0x12121212_DataRate_6_8MBit_PRF64MHz_128Sym_Packet5

6_AntH
Multiview Spectrum .
Ref Level -30.00 dBm & RBW 1 MHz SGL
® Att 5dB ® SWT 7 s ® VBW 3 MHz Mode Sweep

TOF "GAIN_SAS_574 SN383","FSL_0_9m_18G-40G"
1 Frequency Sweep
-50 detrirriEhree——~30.090-48

"Cable_Lambdal_blug" "&mp_Miteg_SN1750117_30M-40G"

Line FCC15-519_RSE PASS
-52 dBrm

39.464600 GHz

-54 dBrm

-56 dBm

-58 dBm

-60 dBrr

TR

-64 dBrr

M1

-66 dBrm

-68 dem ..- e ]

- Brm

-72 dBrm

-74 dBm

-76 dBrm

-78 dBrm

33.0 GHz 7001 pts 700.0 MHz/

40.0 GH=z

Temperature deviation from self alignment. Consider 0.2 dB additional level uncertainty.

09:20:07 AM 1171772023

Ready

= 2023-11-17
09:20:07
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TID0152b_RSE_S02_Ch5_PWR_0x12121212_DataRate_6_8MBit_PRF64MHz_128Sym_Packet

56_AntV

MultivView Spectrum

Ref Level -30.00 dBm
& Att

& RBW 1 MHz
5dB @ SWT 7 s ® VBW 3 MHz

1 Frequency Sweep
-50 detrirritShetk—TF

-30.000-dB

Mode Sweep

TDF "GAIN_SAS_574 SN383""FSL_0_9m_18G-40G","Cable_Lambdal_blue","Amp

o

_Miteq

_SH1750117_30M-40G"

Line FCC15-519_RSE
-52 dBrm

PASS

PASS

39.476 600 GHz

-54 dBm

-56 dBrr

-58 dBr

-60 dBm

FoG1gg51e Ao

-64 dBrm

-66 dBm

-68 dBrr

- Brrr

-72 dBm

-74 dBrm

-76 dBm

-78 dBm

33.0 GHz

09:46:18 AM 11/17/2023

7001 pts

700.0 MHz

Temperature deviation from self alignment. Consider 0.2 dB additional level uncertainty.

40.0 GHz
[T = W

09:46:18

Ready
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1.5 Timing measurements

TID0153_01_Tag_Timing_ConsecutiveCommunication_to_Anchor_over 12sec

-24 dBrm

-26 dBrm

CF 6.5 GHz 100000 pts 1.2s/
oy NN

12:50:47 PM  11/17/2023

Communication view over 12seconds intervall.
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TID0153_02_Tag_Timing_ConsecutiveCommunication_to_Anchor_over 20msec

-24 dBrm

-26 dBrm

e dem

20.0 ms/

= 2023-11-17

TRG
100000 pts
—

12:53:33

CF 6.5 GHz

12:53:33 PM 1171772023

Communication view over 20mseconds intervall. Cycle time around 97.45m:s.
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TID0153_03_Tag_Timing_Communication_stop_12sec

-24 dBrr

-26 dBr

-32 dBrm

[-TRG
CF 6.5 GHz 100000 pts 1.2s/
oy NN

12:58:53 PM 1171772023

Last communication: 9.8499774997819447009 seconds
(Raw processing of file)

TR23-1-0078001T004a_A1l 36/39



23-1-0078001T004a-A1

TID0153_04_Tag_Timing_Communication_stop_30sec

-26 dBm
-28 dBrm |
-30 dBm
-32 dem
CF 6.5 GHz 100000 pts 3.0s/
2 Marker Table

M1 1 8.922989 s -28.15 dBm

b2 M1 1 9.765148 s -0.70 dB

D3 M1 1 19.530516 s -0.40 dB

oty N5

01:03:59 PM 1171772023

Overview long shot view, pings at cycle time of 9.76seconds.
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TID0153_05_Tag_Timing_Communication_stop_150sec
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-26 dBm

-28 dBrm

-30 dBm

-32 dBrm

15.0 s/

100000 pts

CF 6.5 GHz
2 Marker Table
M1 1 12227072 s -30.35 dBm

D2 M1 1 -97.706 58 s -0.02 dB
D3 M1 1 -87.93674 s -0.04 dB

01:07:52 PM  11/17/2023

- 2023-11-17
reaty [ -
v 13:07:51

Overview long shot view
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End Of Annex 1
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